
Iranian Journal of Toxicology                                                                              Volume 12, No 5, September-October2018 

Original Article 

 
1. Department of Environmental Science, Faculty of Natural Resources, University of Guilan, Sowmeh Sara, Guilan, Iran. 
2. Department of Environmental Health Engineering, School of Health, Guilan University of Medical Sciences, Rasht, Iran. 
3. Department of Environmental Health Engineering, School of Health, Tehran University of Medical Sciences, Tehran, Iran.  
*Corresponding Author: E-mail: mohammadi2g@gmail.com 

Characterization of an Industrial Sewage Sludge and Its Evaluation for Land 
Application 

Mohsen Mohammadi Galangash*1, Mostafa Mahdavianpour 2, Samira Ghafouri Safa 3 

Received: 25.06.2018                                                                                                                              Accepted: 13.08.2018 

ABSTRACT 

Background: Sewage treatment leads to the production of large amount of sludge, containing organic matter and 
nutrients and considering requirements for recycling could be used as fertilizer. The sludge may also contain various 
pollutants that pose serious harm to human health and the environment. This study aimed at characterizing the industrial 
sewage sludge and evaluating its capability as fertilizer with no or a minor pretreatment. 
Methods: The sludge’s organic matter and nutrient contents, heavy metals, organic and microbial contaminants were 
determined and compared to literature data and international guidelines.  
Results: The organic matter, nutrients, phosphorous, and exchangeable potassium contents of the sludge samples were 
signiϐicantly high as follows: 33.6 ± 2.85 %, 6.29 ± 0.16 %, 1.41± 0.01 % and 1.236 g/kg, respectively. The concentration of 
heavy metals was 94.3 ± 59.5 mg/kg. The concentration of heavy metals, organic contaminants, such as PCBs, BTEX, and 
PAHs, and microbial contents (coliforms & E. coli) were lower than those reported by other studies. Toluene concentration 
was high.  
Conclusions: All characteristics of the sludge samples, except for the toluene and microbial contaminations, were 
acceptable for its use as land fertilizer. Both toluene and microbial contaminants can be removed, using thermal 
conditioning as a pretreatment. 
Keywords: E. coli, Heavy Metals, Land Application, Industrial Sewage Sludge, PCBs. 

                                                                                                                                                   IJT 2018 (5): 27-34 

 

INTRODUCTION 
Sewage treatment leads to the production of large 

amounts of sludge, and the treatment and disposal of 
sewage sludge are the most expensive steps [1-4]. 
Further, sewage sludge contains much organic materials 
and nutrients that could potentially be used as enriched 
source of plant nutrients, i.e., fertilizer. However, the 
sludge may contain various pollutants with serious and 
harmful effects to human health and environment. 
Heavy metals, organic contaminants such as, PCBs, 
BTEX and PAHs, and pathogens are the main groups of 
sludge pollutants [5-8]. The quantities of these pollutants 
vary depending on the sewage source and the treatment 
processes. Land application is the most common and 
beneficial option for the disposal of sewage sludge 
worldwide. Studies have been conducted on the 
application of urban raw and digested sludge samples on 
land, but only few have focused on other capabilities of 
industrial sludge [9-11]. The sewage sludge treatment 
consists of thickening, stabilization, conditioning, and 
dewatering processes [12]. Depending on the type of 
sludge, one or more steps may be removed from the 
treatment. 

This study was conducted to assess the characteristics 
of raw and dried industrial sewage sludge and if a 
complete sludge treatment is necessary for all types of 

sludge before they are considered as fertilizers. For these 
purposes, the contents in nutrients, heavy metals, 
organic materials, such as PCBs, BTEX, and PAHs, and 
microbial contaminants were analyzed. The data were 
then compared to those reported in the literature. 
Further, we have proposed a helpful sludge pretreatment 
step to remove the toluene content. 

MATERIALS AND METHODS 
Wastewater Sources and Treatment Chain 

Wastewater sources were 15 industrial units, 
including food processing (9 units), metal industry (3 
units), cellulose industry (1 unit), window and door 
manufacturer (1 unit) and electrical industry (1 unit) 
located in Lahijan Industrial Complex (Guilan, Iran). 
The influent (incoming) wastewater was treated at a 
treatment plant in the following order: screening, 
cyclone grit removal, API grease and oil separator, 
equalization tank, anaerobic fixed bed reactor (AFBR), 
moving bed biological reactor (MBBR), settling tank 
and chlorination. The treatment components are shown 
in Figure 1.  

The wastewater flow was 106 m3/d and influent COD, 
BOD and TSS concentrations were in the range of 1400-
2200, 800-1200 and 1500-2500 mg/L, respectively. 
Also, effluent (outgoing) COD, BOD and TSS 



Iranian Journal of Toxicology                                                                                        Mohsen Mohammadi Galangash et al 

28 
Volume 12, No 5, September-October2018; http://www.ijt.ir 

concentrations were in the range of 40-110, 30-60 and 
30-60 mg/L, respectively. Waste sludge was disposed to 
gravity thickening and dewatered through a filter press. 
Finally, dewatered sludge was transferred to bed driers 
for further drying. 

 

 
 

Figure 1. Schematic diagram of wastewater treatment 
plant. 

 

Sampling Procedure 
The samples were taken from the bed dryers based on 

standard procedures [13]. For this purpose, each bed 
dryer was divided into three parts and samples were 
taken from the center of each part. Then three samples 
were mixed to obtain a representative sample. Sampling 
was repeated three times and the average of three 
analyses for each parameter was used in this work. 
Sample transportation and storage were done according 
to standard methods for the examination of water and 
wastewater [13]. The samples were acidified to below 
pH 2, when needed, and preserved in polyethylene 
containers at 4ºC.  

Ammonia, Nitrate and Total Nitrogen Analysis  
Ammonia nitrogen was analyzed using Nessler 

method, modified for solid samples [14]. First, 20 g of 
sludge was transferred to an Erlenmeyer flask to which 
50 mL K2SO3 0.2 N was added. The mixture was shaken 
for 30 min and filtered with 0.45 µm Whatman paper 
filter. Finally, 20 mL of the filtered solution was used 
for ammonia nitrogen determination, using Nessler 
method [14]. Nitrate was analyzed based on Brucine 
method [15]. In this method, the reaction between nitrate 
ions and brucine in acidic condition produce a yellow 
color. Although color intensity is not in compliance with 
Beer-lambert law, adsorption light curve is proportional 
to nitrate concentration. First, 12.5 g of sludge and 1g of 
activated carbon were transferred to an Erlenmeyer flask 
to which 25 mL acetic acid 0.5 N (pH = 4.8) was added. 
Finally, 1 mL of Brucine reagent was added to the 
mixture and the color intensity was recorded, using a 
spectrophotometer at 410 nm. 

Total nitrogen was analyzed using, Kjeldahl method 
[16]. For this purpose, 1 g of dry sludge (passed through 

a 0.5 mm sieve) was digested; using a prompt tablet, 
then 15 mL of concentrated sulfuric acid was added to 
the digested sludge and heated to 180 oC until the 
sample was decolored. Total Kjeldahl nitrogen (TKN) 
was measured using Kjeldahl Digestion device (VELP 
CO). 

Available Phosphorous Analysis 
The available phosphorous was analyzed using Olsen 

method [16]. In this method, 1 g of air-dried sludge was 
shaken along with 20 mL 0.5 N Na2CO3 (pH = 8.5) and 
0.3 g activated carbon. Then, the mixture was 
centrifuged at 120 RPM and the supernatant was filtered 
through 0.45 µm Whatman paper filter. Finally, 5 mL of 
Olsen reagent was added to the filtered sample and its 
absorbance measured on a spectrophotometer at 880 nm. 

Organic Carbon Analysis 
The organic carbon was analyzed based on the 

Walkley-Black method [16]. In this method, 1 g of 
sludge (passed through a 0.5 mm sieve) was transferred 
to a 250 mL Erlenmeyer flask, then 10 mL of 0.5 M 
K2Cr2O7 and 20 mL of concentrated sulfuric acid were 
added and reacted for 30 minutes.  Finally, 100 mL 
distilled water was added to the mixture and titrated with 
0.5 M ammonium ferrous sulfate in the presence of 
phenanthroline. Organic carbon was calculated using 
consumed ferrous sulfate. 

Heavy Metals Analysis 
We analyzed 10 heavy metals contents of the samples 

for Arsenic (As), Cadmium (Cd), Chromium (Cr), 
Copper (Cu), Lead (Pb), Mercury (Hg), Molybdenum 
(Mo), Nickel (Ni), Selenium (Se) and Zinc (Zn). For 
volatile metals, such as As, Hg, and Se, freeze-dried 
samples (1 g) were digested [1]. In this method, nitric 
acid (HNO3) and hydrochloric acid (HCl) at a ratio of 
1:3 were mixed with samples and heated for 1 hour at 40 
oC and increased the temperature to 80 oC for 3 hours, 
using reflux method [1,2]. For organic metals, 6 mL of 
perchloric acid (HClO4) were added to the sample. After 
digestion, Tin (II) chloride was added to samples before 
analysis by an atomic absorption spectroscopy unit 
(AAS Varian 55B), equipped with cold vapor and 
hydride production system.  

For other stable metals, first, the samples were dried 
at 105 oC and powdered, then filtered with 63 µm sieve 
and digested, using wet digestion method [1,2]. The 
procedure was as described above, except for the second 
heating period where the temperature was increased to 
120 oC. Digested samples were analyzed, using 
inductively coupled plasma - optical emission 
spectrometry (ICP-OES; Liberty RL model). 

Chlorinated Organic Compounds Analysis 
For these analyses, the polychlorinated biphenyls and 

benzene chloride were extracted with a mixed solvent, 
diethyl ether/hexane or methylene chloride/hexane. The 
extract was concentrated by evaporation and, if 
necessary, it was cleaned up by column adsorption-



Characterization of an Industrial Sewage Sludge and…                                                           Iranian Journal of Toxicology 

29 
http://www.ijt.ir; Volume 12, No 5, September-October2018 

chromatography [13]. The individual compounds then 
were determined by gas chromatography – mass 
spectrometry (GC/MS; Agilent Technology). 

Polynuclear Aromatic Hydrocarbons (PAHs) and 
Total Petroleum Hydrocarbons (TPH) Analysis 

Preparation and extraction of these compounds were 
similar to the method mentioned earlier for chlorinated 
organic compounds, based on Standard Methods [13]. 
Analysis of these compounds was conducted by GC/MS 
(Agilent Technology). 

Microbial Analysis 
For investigation of microbial presence in the dried 

sludge samples, total coliforms, based on multiple-tube 
fermentation technique and E. coli (fecal coliforms) 
were selected as indicators. These analyses were 
performed based on APHA Standard Methods (9221 A 
and 9221 F) [13]. For total coliforms, 15 tube procedure 
with three steps include presumptive phase, confirmed 
phase and completed phase was used. For these phases, 
lauryl tryptose broth, brilliant green (BG) and brilliant 
green lactose bile broth (BGB) along with electrical 
conductivity (EC) were used as the Culture medium, 
respectively. 

Other Analyses 
For pH determination of the samples, sludge was 

mixed with distilled water (ratio 1:2) and shaken for 30 

minutes.  Finally, the samples’ pH was determined using 
a Metrohm pH meter (Herisau, Switzerland). The EC 
was analyzed using the same Metrohm device. 

RESULTS 

Physico-Chemical Characteristics of Sludge 
Results of the nutrients and organic matter contents of 

the sludge samples in comparison with reported values 